


PARTS

STEP 1

STEP 3

STEP 2

STEP 4

Gas Lift
PART 10 QTY: 4

Backrest

PART 2 QTY: 1 PART 3 QTY: 1 PART 4 QTY: 1 PART 5 QTY: 5 PART 6 QTY: 1 PART  7 QTY: 1

PART 9 QTY: 4

PART 1 QTY: 1

Lift Assembly Base Center Caster x 5

M6

Allen Wrench

7

4

5

TAKE THE CAP OFF

M6*20 Bolt M6*38 Bolt

Seat
PART 11 QTY: 4 PART 12 QTY: 4 PART 13 QTY: 4

M6*25 Bolt

Connecting Frame Armrests

PART  8 QT Y: 2

M8*50 Bolt

PART 14 QTY: 1

Cover

6

14

14
1

100%

100%

6

 1 14

13

30%

6

 1

12

14

60%



Fron t
3

14
10

STEP 5

STEP 7

STEP 6

Fron t

2

14

STEP 8

Fron t

2

100%
60%

Fron t

2

14
100%

Fr
on

t

12

13
14



14

11

14

11

8

60%

60%

STEP 9

STEP 11 STEP 12

9

9

STEP 10

14

14

8

100%

100%



STEP 13

STEP 14






